13
Apex Model: SD120HV 13HP Exploded View
<<Back

Item #

Item Description

Details

QTY

OEM Part #

13-1 Handle SS 1 407 61 00
13-2 Bushing Flanged SS 2 337 14 01
13-3 Washer 12mm SS 46 82 35 21
13-3-A Washer 10mm SS 4  
13-4 Bolt 1/2" x 30mm SS 2 81 52 17
13-5 Nut 1/2" SS 41 82 24 53
13-6 Junction Cover SS 1 558 83 00
13-7 Washer 22mm To 24mm Cable 2 82 40 77
13-8 Grommet 22mm To 24mm Cable 1 84 35 52
13-9 Cable Entry Assembly Includes Clamps/Screws 1 394 77 07
13-10 Stud 1/2" x 50mm SS 11 81 02 14
13-11-A Power Cable 50' D3 8/4 SOOW UL/CSA BLK LL 1  
13-11-B Power Cable 50' 8/3 WAG Type G-GC    
13-12-C Discharge 6" NPT  Swivel/Aluminum 1 275-16-00
13-12-D Discharge 6" Vic  Swivel/Aluminum    
13-13 Seal Ring Rubber 1 275 17 00
13-14-A Stud 1/2" x 60mm SS 4 81 02 16
13-14-B Stud 1/2" x 70mm SS 4  
13-15-B Flange Ring Split/Aluminum 1 275 44 00
13-16 Nozzle Gasket Fiber 1 275 48 00
13-17 Outer Housing Discharge Aluminum 1 275 01 01
13-18 Terminal Block Ceramic   N/A
13-18-A Terminal Block Assembly Complete With Items: 18,21,22,24,25,26 &27 1  
13-19 O-Ring 184.3mm x 5.7mm B-70 1 82 74 90
13-20 Bolt 3/8" x 9.5mm SS 4 81 51 96
13-21 Screw 10/32 x 1/2" SS 2 N/A
13-22A Wire Pull Through Stator 1 441 46 00
13-25 Ground Plate SS 1 279 29 00
13-26 Screw 10/32 x 1/2" SS 2 N/A
13-27 Upper Bearing Housing Aluminum 1 320 50 00
13-28 O-Ring 52.5mm x 3mm B-70 1 82 77 95
13-29 O-Ring 194.3mm x 5.7mm B-70 1 82 74 92
13-30 Stator 3 ph/60hz/460 v 1 623-9401
13-31 O-Ring 259.3mm x 5.7mm B-70 1 82 74 99
13-32 Stator Housing Aluminum 1 275 02 01
13-33 Upper Bearing 6205/2RD/C3 1 83 32 54
13-34 Rotor/Complete SS Shaft 1 275 26 04
13-35 Impeller Key 6mm x6mm x 50mm SS 1 80 70 58
13-36 Bolt 1/4" x 12mm SS 4 81 51 52
13-37 Washer 1/4" SS 7 82 48 59
13-38 Bearing Cover Aluminum 1 275 12 00
13-39 Support Washer 35mm x 45mm SS 1 82 44 13
13-40 Lower Bearing 5307/ZZ/C3 1 83 36 92
13-41 Retaining Ring 32mm ID SS 1 82 59 03
13-42 O-Ring 199.3mm x 5.7mm B-70 1 82 74 93
13-43 O-Ring 319.2mm x 5.7mm B-70 1 82 75 04
13-44 Lower Bearing Housing Aluminum 1 275 03 00
13-45 O-Ring 19.3mm x 3mm B-70 3 82 73 90
13-46 Inspection Screw SS 3 281 98 00
13-47 Upper/Lower Seal TC/TC 2 501 38 06
13-48 O-Ring 219.3mm x 5.7mm B-70   82 74 95
13-49 Oil Housing Polyurethane 1 493 83 01
13-50-A Adjustment Washer Impeller 0.3mm SS 2 247 00 00
13-50-B Adjustment Washer Impeller 1.5mm SS 2 247 00 01
13-51-D Impeller Hv SS 17-4 Code 232 60Hz SS   520 82 01
13-51-E Impeller Hv SS 17-4 Code 232 50Hz SS   520 82 00
13-52-B Diffuser Ring Hv Polyurethane 1 275 04 01
13-53-B Distance Tube Hv SS 6 345 24 00
13-56 Impeller nut SS 1 19 220 02
13-57 Stud 1/2" NC x 150mm SS 6 275 39 00
13-58-B Lower Diffuser Hv Polyurethane 1 275 08 01
13-59 Strainer (Intake) Steel Powder Coated 1 345 20 00
13-59-A Vortex Plate Steel 1 345 21 00
13-59-B Bolt 1/4" x 19mm SS 3  
13-59-C Nut/Fiber 1/4" SS 3  
13-60 O-Ring Kit Includes Items: 13,16,19,28,29,31,42,43,45 & 48   80 32 54
13-61 Basic Repair Kit Includes Items: 33,40,47 & 60   601 90 04